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TEST REPORT

Applicant Address

Xt o )7
A BYD Battery-Max Module
Sample Name
Al 2
= 3 LITE
Model
BN I He T v, F A PRA F]
Applicant Shenzhen BYD Electronics Co., Ltd.
FE I UHTIX R AT R A KL 1 T il A4 1
Py R TAMH R LR AL FAERXELRE 1 5t T )" 5 30

Room 301 of BYD A-4 Building, No.1 Yan’ an Road, Kuichong Street, Dapeng New District,
Shenzhen

PR AL I Ho T2 o, A IR F
Manufacture Shenzhen BYD Electronics Co., Ltd.
Py PR T A T X 2R AT A K B 1 Tt R A-4#) F 301

Room 301 of BYD A-4 Building, No.1 Yan’ an Road, Kuichong Street, Dapeng New District,

Manufacture Address
Shenzhen

AR EHR  |RRELENSR
Appearance & Odor |Silver gray metal shell

AR = Fo ) AT
Test method and

BAE (FTABR Ry EmyEN S R firgEF M) ST/SG/AC.10/11/Rev.7/Amend.1,
38.3
UNITED NATIONS “ Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev/Amend.1.7, 38.3
STV il
BT 2023-04-01 A B 3 2023-04-01~2023-05-09
Accepted date Test date

MK T E

BEARN, BERR., W, b, AR, HE. BHKE.

Altitude simulation, Thermal test, Vibration, Shock, External short circui

Test items discharge.

ZIMRK, ZHEFERGE (X TRRE D EHW
i ST/SG/AC.10/11/Rev.7/Amend.1, 38.3 AR E K .

Conclusion The sample has passed the test items of UNITED NATI n the
TRANSPORT OF DANGEROUS GOODS”, Manua iteria
ST/SG/AC.10/11/Rev.7/Amend.1, 38.3.

&% 1.H [t UN38.3 b5 %Z (45 . 01112300001446-2(E) ). —
Remark Attached with UN38.3 test summary (No.: 01112300001446-2(E)).
ok y B Ny e
e ) . ;T;{ ﬁ
Approver _r% 2% Checker: }jﬂ #09%. Appraiser :

RAF30 431 i L ) AR

i The results in this report are relevant only to the sample(s) tested.
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CRUES: 2% T b B BE 26 837
Battery type Lithium ion batteries Nominal Voltage :
2 e Bl S osb B
AEBE 100 Ah o 7680Wh
Rated Capacity Total Energy
| ERRHE o7 oY R ELAR 20A
Limited Charge Voltage Standard Charge Current
BT EA L00A FHLAE B Sa
Maximum Charge Current Charge Cut-off Current
ffx@ﬁjﬁ(% WL 20A - %7’(?}(% HLI 100A
Standard discharge Current Maximum Discharge Current
K7
AR U B R 64.8V R~ Cuboid
Discharge Cut-off \oltage ' Overall Dimensions 721.4mm(L)*615.4mm(W)*132
mm(H)
M E =
LR E 24 PCS ZE 71.7kg
Cell Quantity Mass
SBRE HAE
LT 102Ah LNET C4TFCSA
Cell Capacity Cell Model
WL A R AL M Ho T2 2 o, ot AT TR B
Manufacturer of cell Shenzhen BYD Battery Co., Ltd.
1. ' The results in this report are relevant only to the sample(s) tested.
; B 03] ik I 4] AR Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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o e , TREEREATELE AT i o RIA L
/iﬁ WA B 5 P Stand requirement or the clause number of A 2 R Test i
0. Name of test Test result . Remark
standard conclusion
RO (XTABRIERAARD R | oo
L = Fo 4% F # ) UN Manual of Tests and See A /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.7/Amend.1, Appendix 1 Passed
38.3 %4 T.1 Test T.1 PP
FoE (XTFRBEHERDANS KB | o
9 B E AR I Fo AR vE F M ) UN Manual of Tests and See At /
Thermal test Criteria ST/SG/AC.10/11/Rev.7/Amend.1, Appendix 2 Passed
38.3 7 T.2 Test T.2 PP
KAEE(XTRREMZRNENF R T E 3
3 &l fn ¥r ¥ F M) UN Manual of Tests and See AR /
Vibration Criteria ST/SG/AC.10/11/Rev.7/Amend.1, Appendix 3 Passed
38.3 7 T.3 Test 7.3 PP
KAEE(XTRREMERNAENF R T E 4
4 Vi Fo AR F H ) UN Manual of Tests and See ARk /
Shock Criteria ST/SG/AC.10/11/Rev.7/Amend.1, Appendix 4 Passed
38.3 i % T4 Test T4 PP
e REE(RTRARREmNENE Rk | o,
5 Exﬁtl; rnrf aélis%ort Fo AR F H ) UN Manual of Tests and Llﬁf 5 AR /
Sircuit Criteria ST/SG/AC.10/11/Rev.7/Amend.1, Appendix 5 Passed
38.3 % T5Test T5 fiF
REE(XTRRRYZRNENFS RE THE 6
6 ¥E Fn kR vE F M ) UN Manual of Tests and See S /
Crush Criteria ST/SG/AC.10/11/Rev.7/Amend.1, A dix 6 Passed
38.3 %% T.6 Test T.6 PREX
RAEE(XTRRRYZRNENS RE -
- it FaAr E F M) UN Manual of Tests and ﬂfgﬁf / K,\%t)ﬂ /
Overcharge Criteria ST/SG/AC.10/11/Rev.7/Amend.1, Appendix 7 licabl
38.3 %3 T.7 Test T.7 ppe applicable
FOE (AFRBRIMERMANT KB | |
8 B 1] ke, o k% v F # ) UN Manual of Tests and See AR /
Forced discharge | Criteria ~ ST/SG/AC.10/11/Rev.7/Amend.1, A dix 8 Passed
38.3 K% T.8 Test T.8 PRendix
REE78T S FEIRE: 20°C-25°C; FRHEIEE: 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%

FHRslERI AR

R4

i The results in this report are relevant only to the sample(s) tested.

Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 1 MR E 4 ¢ 5 A
No. Appendix 1 Name of test Altitude simulation
I H, o 2P 20 72 B ) % T AU T 11.6kPa AR B 2035°C TF M E D 6h, A0 L M,
MANTEEHR KR, TBR., AHI. TRE. BRRMAME, LA K00 R4l
AR E T B ER D THARATX — R AT L JE B 90 % (742 A B R 2 By 3K 36 i, 3t 3% AL 3t
EER | 4R ),
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2045°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
REm gk A | DU#TD28: S — MBI B T L B
S;um lo | bl#=b2#: first cycle in fully charged states;
oty | D3#bat: B H BT EA KRN,
b3#~b4#: after 25 cycles ending in fully charged states.
M3 BT Before MK g After
52 S (O FRMA | HABE |
R Mass loss Residual | L A2 R
Sample No. L Jr 8 £ & T & (%) OCV/(%) Test result
ma(kg) vi(V) m2(kg) Vv2(V)
b1# 71.716 82.352 71.716 82.350 0.00 100.00 O
b2# 71.721 82.347 71.721 82.344 0.00 100.00 O
b3# 71.713 82.361 71.713 82.356 0.00 99.99 O
ba# 71721 82.358 71.721 82.354 0.00 100.00 O
e L VR DR R-BER; F-RK; O-TMF. RHA. TMER. THE. TRERX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

2 AR 7]k & § Ak dp
RS0 4 3] ik 3 I ) AR

i The results in this report are relevant only to the sample(s) tested.
3L ) A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif & 2 MK TE 4 A R
No. Appendix 2 Name of test Thermal test
W AR o S A AR B S T 2R CTEMED 12h, BFA KB RELS T-4027C
TR ED 120, PR R IR B 2 8] 8y 5 K B FLEL G v 30min, B2 10 Kk, B AT R
B v B M 4 FRIR R T 2035°C T4k 24h, BB B AN L EEMA . TBF.
EHA, MK, RHARERE, FAEMKBR AR AEREEWTHEETD T
HAESATIX—RIE AT B R B 90 % (5227 HOIR 25 B 3 30 v, 3t 30 A o 41 TR 41 ),
FryEZE K | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 7242°C, followed by storage for at least 12 hours at a test temperature equal to -40+2°C. The
of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
S;:n Ig\ b1#~b2#: first cycle in fully charged states;
atis | D3#bAR BT EANETIE S Bk,
b3#~b4#: after 25 cycles ending in fully charged states.
i #T Before Mk e After
oo REHREL | MEEE | oo
i Mass loss | Residual | 2 A28 &
Sample No. HL B E Fr ik WL Ir B JE (%) OCV/(%) Test result
mu(kg) vi(V) ma(kg) v2(V)
b1# 71.716 82.350 71.712 80.108 0.01 97.28 O
b2# 71721 82.344 71.716 80.102 0.01 97.28 O
b3# 71.713 82.356 71.710 80.112 0.00 97.28 @]
ba# 71.721 82.354 71.716 80.110 0.01 97.28 0]
Ho LR, V-HEAR; D-fEfR; R-BEE; Rk O-TMtR. THEA. LMK, BEE. TREX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

i The results in this report are relevant only to the sample(s) tested.
53] A% A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 ff% 3 MK T E 4 AR ¥ 3
No. Appendix 3 Name of test Vibration
HABBAR A A TELRABRKALZRERIGMEE E, FEZK, K THz Frip ;Re
Lgn By 35 A fim ik B 2| 18Hz. 44 /5 FH i 1 (RoFe 42 0.8mm( & 1 5 1.6mm), I 3 An it % 5 2| 5 A A
R K F| 290(0 2 41 7y 25Hz) 4 5 K ik L ARFEAE 200 B 2| R A E| 200Hz, M =ATATEE
B e o B R o 4 R AN B AT 12 0k, — 3R 3h, KB RSB AN R E R
ik, BBk, LHS RAE, TREMEMRE, BRI 00 b 4 2 K5 a7 iy IF 5
WEAD THAEHATX R Ar e EH 90% (542 A Bk A 893K 6 B 3 3 41 BR 40 ).
The large Cells and batteries are firmly secured to the platform of the vibration machine without
FRE R distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
Re$uiren;ent sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
a until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
of Standard . ; ) : .
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
wp s | DLA-b2A: 5 — MBI T A T L LA
S;:n |o | bL#=b2#: first cycle in fully charged states;
woths | D3#bat: B HAMET AT B b
b3#~b4#:. after 25 cycles ending in fully charged states.
4% 77 Before Mk & After Y
Y REFR | MRBE N gusg
sampleNo. | RFE | AHwE | wmFE | FmwE | TG0 | G0N | Testresult
mu(kg) vi(V) ma(kg) vo(V)
b1# 71.712 80.108 71.712 80.102 0.00 99.99 0]
b2# 71.716 80.102 71.716 80.096 0.00 99.99 0]
b3# 71.710 80.112 71.710 80.106 0.00 99.99 0]
ba# 71.716 80.110 71.712 80.104 0.01 99.99 0]
HEo LR, V-HEAR; DMK R-BER; R K, O-LHR. RHA. LMK, THE. TRK,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

i The results in this report are relevant only to the sample(s) tested.
i3]k S 4% A4R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif % 4 MK TE 4 B Vi
No. Appendix 4 Name of test Shock
Freo R A R REERBEE L, AT AR EMA, Uwk L h 500, 2
On=4/(30000 / mass) 8N H W IE R F &5, BRof SR TE 1lms, % = A ISR B0 0 A Y
HERB A& 3K, Jhod 18k, ERBMBRBHANTEERKX, TBRK. THL. £
SRR RBOR A TG, S BRI Mo 2 o A AR BRI B B T B v B R D T LA AT — 3K
BREEN 90% (ZaB e RANRE BT ERARD) .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FrEZE K | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 50g, or acceleration (gn) =+/(30000 / mass) and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
wm kA | DL#SD2H: B — AN I ST B T B
S;:n |o | bL#=b2#: first cycle in fully charged states;
woths | D3#bat: B HAMEF AT M .
b3#~b4#. after 25 cycles ending in fully charged states.
M X 7T Before MR JE After
s %%% ))ﬁ:%%ﬁ% %’J%%E /ﬂ]ﬁiﬁk%
3 Mass loss Residual fes': et
SampleNo. | womg | FHEE | £uFKE | FEHaLE (%) OCV/(%)
ma(kg) vi(V) ma(kg) vo(V)
b1# 71.712 80.102 71.712 80.102 0.00 100.00 O
b2# 71.716 80.096 71.716 80.096 0.00 100.00 O
b3# 71.710 80.106 71.710 80.106 0.00 100.00 0]
ba# 71.712 80.104 71.712 80.104 0.00 100.00 O
e LR, V-HER; DG R-BEE; FRX; O-LE. RHR. TMEK. EBR. BEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

i The results in this report are relevant only to the sample(s) tested.
i34 48 4 A4S Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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FE fif & 5 MK TE 4 A Sh B AR B
No. Appendix 5 Name of test External short circuit

BRI e B A A TR E R STHMC R, £ STHMC TR B AR % K
AT 01Q AR A, YoM B A iR EEE STHMCEHEE D 1h, REEETT,
UL 226, ot 3 AL st 4 6h A 4 SRR B HL o BB M 4 B 4D R IR B R A8 AT 170°C, SRR B

6h 9B AR . T 3An T 5%

FRUEZE R |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of|reaches 5744°C and then the cell or battery shall be subjected to a short circuit condition with a total
Standard  |external resistance of less than 0.1 ohm at 5744°C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no

rupture and no fire within six hours of this test.

bl#~b2#: % —ANMEI T2 7 W

HERA  |bl#~b2#: first cycle in fully charged states;
Sample status |b3#~b4#: % — -+ AAEIF 7 A T B0 AL,
b3#~b4#. after 25 cycles ending in fully charged states.

F i 5 5 : 2 2 g s
Sarr:;fl\ﬂi). Max gtfriﬁir;e/iﬁe(@) fg?ﬁii £ 7= Remark
bl# 57.2 0 }
b24 56.8 0 /
b3 58.1 0 )
ba# 57.6 0 )

E: DR, RBE; F-RRK; O-TfK. THE. Tk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

fi4r The results in this report are relevant only to the sample(s) tested.
#3043 3£ & A4 AR5 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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g % 6 MR E 4 A H
No. Appendix 6 Name of test Crush
(FERTRAEL, K&, EH/Awe st EE/NT 18mm oy [EH AW H ).
Ko R T A ERNTFEZEGE, FEAERGT WA, EF - EE EHEE RS
# 15emis, FrEFFEHAT, HEHMAUT MBI —BERED :
()t Aty 77 & 1k #| 13KN=0.78KN;;
(b) . e By o B T PR 2 b 100 Z4K; =
(C)r s R Ek 46 B 50 % = A £,
TRAE T B 4% % o o L M\ B T B — T SR o 1 qm AR T R B AN PR R WA E o B ARTY s B A
P thEAN T WHE. FAEHRB—AFERE,
R 56 L o B o A B AL R RS AN IR R A B 170°C, SR A AR B IR PRI JE 6 /NE P AL
mmg |THE. BHE, BEX, _ Sl _
Requirement C_rush (applicable to prismatic, pouc_h, coin/button cells and cylindrical cells not more thqn 12_3 in
of Standard diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 13kN=+0.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 200mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
CL1#~C5#: % —METF 50% 1 4 e A E B %,
AR A |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.

Sample status

C6#~C10#: % —+ /MG 50%H 5 2 B &0y #

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

Co#~C10#: after 25 cycles at 50% of the design rated capacity of cell.
Hapy |TOREREER gopg| g5 | gags FRREREER gune) 4u
Max fttermal Test result | Remark blax External Test result| Remark
Sample No. | emperature(‘C) Sample No. | Temperature(‘C)
Cl# 27.6 0] / Ccé# 26.3 0] /
C2# 27.4 0] / C7# 27.2 0] /
C3# 27.3 0 / ca# 26.8 0 /
Cat# 26.5 0 / Co# 26.7 0 /
C5# 26.2 0 / Cclo# 26.5 0 /
E: DA R-BR; FK; O-TMK, R#HE. TR

i The results in this report are relevant only to the sample(s) tested.
i3]k S 4% A4R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 M%7 MR IR E 4 B TETH
No. Appendix 7 Name of test Overcharge
T RS R E T ENN R AEE TR BTN, RN RANREN T
(a) FlEFHENH TR EESKRT 18V B, RIEWR/DEENZ M AR AT EEENH
e 22V HH PR D&,
(b) Hl# AP KRB E AT 18V B, I ey FN BB BB A B 12 £,
7O L 4L BRIE IR E TR 24h, AR JE 7 K BT SRR R TR 5% .
Pk E The charge current shall be twice the manufacturer's recommended maximum continuous charge
Requi 3 current. The minimum voltage of the test shall be as follows:
equirement ) ; >
of Standard (a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
R A
Sample /
status
TR R IRERET S HE
Sample No. Test result Remark
i / REFAREARRTEE BRI ERRRA
E— AN TR KB R A Bk
A Y L A B R — L M AL, B R R
/ / Tk o 1 B K
Batteries or single cell batteries not equipped
/ / with battery overcharge protection that are
designed for use only as a component in another
battery or in equipment, which affords such
/ / protection, are not subject to the requirements of
this test.

E: DR R-BLER; F-RK; O-TMR. THA. Tk
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

fi4r The results in this report are relevant only to the sample(s) tested.
#3043 3£ & A4 AR5 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 8 MK E 4 AR 78 ]
No. Appendix 8 Name of test Forced discharge
BRI S L T R L O E AR L T 5 12V Y E O R R R R, R AR T A
S BT B AL L A B A T R R A L, R MR T B R L BRI B T R AN R AR ]
%/}‘}D o
FRE & Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R R g X D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e . . ; s
of Standard manufa(_:turer_. The spec_lflec_i dlsc_harge_ current is to be obtained by connecting a resistive load of _the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere). Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
pogp s | CLL#~C20#: % — MBI T A B
S;:n lo | CL1#~C20# first cycle in fully discharged states;
ot | C21#-C30#: B B AME A M Y S
C21#~C30#: after 25 cycles in fully discharged states.
AR R MR 4 R ik GRE R MR 45 R ik
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0] / C21# 0] /
Cl2# 0] / C22# 0] /
Cl3# @] / C23# ] /
Cla# @] / C24# @] /
C15# 0] / C25# 0] /
Cl6# 0] / C26# 0] /
Cl7# @] / C27# ] /
cis# @] / C28# ] /
C19# 0] / C29# 0 /
C20# o) / C30# 0] /
E: DMK, RBH; FRK; O-TMK, THR. TREK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

390071 i &I 4 AR

i The results in this report are relevant only to the sample(s) tested.

Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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BB A
Photo of the sample
WL I @ A, 34 0 T AU

Battery front appearance Battery side appearance
- - pm— -

g

WL 4% B (2 Wh)
RN Battery nameplate (With Wh)
. '3
Battery side appearance BYD Battery-Max Module E
o Model: LITE @
Nominal voltage: 76.8 V
Voltage range: 64.8-87.6V
Max. continuous current: 100 A
Battery type: LiFePO.
Usable energy: 7.5 kWh c € &
Rated capacity: 100 Ah
> 74l Operating temperature: -10'C~50C A A
( ) ‘ P Protective Class: | -
e — —t ¥ IP class: IP20
mym ®O K
=]
MADE IN CHINA
. J

I S
Cell label

=

gy

. RAFR 31 K ILH ARS . With or reproduced except in full.
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age: 0

= #
Statement
LA A T BALNE TR
The test report is invalid without the official stamp of IQTC.
2 A{ETHEAN, FEARERALEL THK.
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERKER . AEAZREFHRE, THEBoMEF KM E

The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report
without written permission of IQTC.

478 P Sb IR A SEFRGERE B BB RE, HPPRIE W AR B A AR DA KRR B B AR T, U AR I B R
AREEMA K FTHE

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
SxmMMEEARN, NTREAREZERTARA MBI EMRES,
Obijection to the test report must be submitted to IQTC within 15 days
6. A I A U A 3T
The test report is valid for the tested samples only.

7. RMMAE: ARG N TR EME A CE 15 C102 FF (CAF 5 K AR AT AT R F )
Test Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong, China

(Institute of Automobile and Equipment Testing in Science City)

H. 3% (Tel): 020-38669019-811

H, ¥ B 45 (E-mail) : battery@iqtcnet.cn

* ok ok x4 Endofreport* * * *

1, A& RATR KA A . The results in this report are relevant only to the sample(s) tested.
2. RZZKE MA@ E E, TS A # A4 Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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